X CEAMICZDHAZTZR BHAICHEYTFICERLTILEL,
Before beginning assembly, please read these instructions thoroughly!

INSTRUCTION MANUAL
#HIL RGBS

1:10 Scale
Radio Controlled Electric Powered
2WD Racing Truck

ULTIMA RT6

7IVT1< RT6

B 2t INDEX

Oy FDMICZ A R Y . 2~3
ITEMS REQUIRED FOR OPERATION

L oy s 7 = - 3
PREPARE RADIO TRANSMISSION

= K T/ ==~ 4~5
BEFORE YOU BEGIN

@ AR AR DA T € - 5~24
ASSEMBLY

L ) VY 25~27
OPERATING YOUR MODEL SAFELY

O ] - 28~29
EXPLODED VIEW

@ ANRT IN=Y « A T G I N—= ) R N o 30~36
SPARE PARTS & OPTIONAL PARTS

4 N\

A ReDfHDTEEE

C DFEGIRHHERIIITE TIEH Y FEA!
OZDHEBIBVMERZRET B LS ICREFTNTWEY, HITICFEBENE
FliE. BREERCHSDTWBAIT FNA REZIIRERICHIITTLIREL,
ONEVRBRDHZDT, I THERIIHROFHNE EDBVRTHTEI %
D2TLREEL,
OFH L TELGIGMIE, A—DEREEZATREERILTH S, BEZD
DTHEELHCIEEL,
OHEITEL, HAZEPVDOTERSNB K SICATIREL TS EEL,
OS> VAVRRICMALTRRIELHFEL &S,

\ Ni-MH

/\ UNDER SAFETY PRECAUTIONS

This radio control model is not a toy!

@It is highly recommended that first-time builders seek advice of experienced
modelers before beginning assembly.

@Assemble this kit only in places out of childrenOs reach!

@Take enough §afety precautions prior to operating this model. You are responsible
for this modelOs assembly and safe operation!

@Always keep this instruction manual ready at hand for quick reference, even after
completing the assembly.

@Taking out liability insurance is recommended.

QY cRELHE SNy TY—lE BEGEREFIHICEELEVTY YA 7 IVIBNEANSHEEEW,
%(9 « The product you have purchased is powered by a rechargeable battery. The battery is recyclable. At the end of its useful life, under various national / state and local laws,
Ni-Cd it may be illegal to dispose of this battery into the municipal waste stream. Check with your local solid waste officials for details in your area for recycling options or proper disposal.

J

HBRWRODS, FELGAREEETZHEDHYVET,
© Copyright 2013 KYOSHO CORPORATION B #EHEn iR a
30069-TO1

*SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE.

No. 30069



ZEDHDEEEIE SAFETY PRECAUTIONS

LT - EFTORNCD T BFTAL LI,
Please read carefully before assembling and operating your model.

EEY—7 CEMPEERICERBEENKET DURELNHZEHRERLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
gikvx—7 CEROHEORRE GBI H. PoTEWIBRWI EZRUET,
PROHIBITED

: This symbol points out actions that you should NOT do to avoid possible damage
or accidents.

@ COEMIE. FERNBERRHEE T, METRHBD XA |
This product is a fully functional radio control model. It is not a toy!

Q@ COERBEELTIOHIC, ETRIOMEILITY. EITERDAVT YR ATV VOB EELIBRWVWET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

Q@I AVEZEBBPABROEMIET. FVWAZRDERSBERIAN. REPR (BER) RNORIEENHD T,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COBEMmZEREICEURS IcHICTRDEEEZ, BT HFD LI,
In order to operate the model safely, adhere to following instructions:

*COHPZEFORBRVWEEMPEFICERBRENRET SARENH2BRZERLET,
*Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to

e [>\
S
20
Ej

—/

Z ®
Z \
~s ul f,
2=k
PROHIBITED
P CRIICA T RPAEERBETRFEALLESI VN, £y B TICARIE

EIMIETREER - DRRISHERIC LBNWTLRE W,
nizAR. BREZR<M>TWBAKTY RN\A Rz FERICHEIITL BECRENREDFERICED £T,

S, Never reverse connection nor disassemble batteries.
Before you begin, read the manual thoroughly. First time builders should It may lead to damage and leakage.

seek advice from modelers who have experience in assembling models.




Fik
PROHIBITED

P NS EEBEP. ED S EEABDEFITDT. +ERLTLLEST W,
oo NSBREFROWDZATOEE - REFS FTILE W,
This product includes many small, sharp objects, so it should be kept out
of the reach of children.

e
1y ﬁl
r//L "

PROHIBITED

P 7 ORERO B R EN DR W EE,
BiAEH-> T2V MO—INTERLAD, REPERORRIC
BOERT,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

P ETS BTV RWSAT,

#it
PROHIBITED

P-EE - ATH - HROEL TRHETIBANTLIIEE N,
EHRORREBZD XTI,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

Hik

PROHIBITED

P-EOEBENENL L,
FTCICETEFLEVTREREZRARTLEZ V. FEFTHOFEETSE
&, BOBMEPEROFRERICED XY,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

ik

PROHIBITED

1. RRDEL . AR E,
2.EHN, BFEVWE I3,

*NICT NS BBFERICBDET, Ffeo WEIDULIED, HADKRICHEDET,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

1. in residential districts and parks!
2. indoors and in limited space!

* Non-observance of the above may be cause for personal injuries and property damages.

.




r

) EHOT HEDRBIHLED. RDOT EEBTHETFD LI,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
-
8 =
> e
4\ @j PROHIBITED
P AR OBR WDIER, Handling fuel safely:
1. Bk W&, B TEAT, 1. Handle fuel only outdoors!
2. B O— Rz ER, 2. Only use glow fuel for radio control models!
3. AKUTIFHESHITIE D 1 2R o 3. Never use fuel indoors or in places with open fires and sources of heat!
4. BRAZD, BlcANZh LigL, 4. Never swallow fuel or let it into your eyes!
5 REE. FrvIEL>NDREHHRED 5. Store fuel only in cool, dry and dark places out of children's reach!
FOREIRWSEEFTICE <, Tightly shut the cap!
6. FERABODZEEEF. KRIEIFANZ N, 6. Do not dispose of empty fuel cans into a fire!
There is danger of explosion!
-1
" PROHIBITED
75 BITTE NIEMALS
PROHIBITED NE PAS FAIRE
PROHIBIDO
P [ElEE L TWBEDIC, EPYREZANBVNTLIIEE L, P ETHROE—Y —PRAE—RIY FO—F—EFRL B> TVNBDT,
Do not put fingers or any objects inside rotating and moving parts! TOLBNTLRREWN, VT ROENLBD T,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
\
4 -
PEY =N *COHBZETORVWECBREREDOHE T IF. MESHOIRETIB-NIAHBD ET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\_
e
ik
PROHIBITED
PHy T =Py~ RIAN—RETEDORDIRWCF+MERLT P 2EY BBERERNOBRIUCHIERL. FEETo>TRE W,
KRSV, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
\




P ETHEY. ETSERVKIRDTERRA Y FEOFFICL, BIREXRE
BOBHZEOAL TSV, REBPEBORES - RENGZLERKR
BBEDHDET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

i
PROHIBITED

7T FDEHRTT AT 2BNNH D ET O TEMEIEIF D
LRBWTLIZEW,
Do not point the antenna towards another person.

Bk
PROHIBITED
P ETRE. BIRT 1 ZEBEL TS W,
Always run your car with the body shell mounted!
1S
PROHIBITED

P TEEDBATOETIE. MEORRICHEDETITDOTEPHIEE L,
IR VISV ESBEDEI TS EI S,
SR, Wits, BFloZWnE B,
CKEEED. I
Do not run your car on ground:
- that is overgrown with grass.
« that is muddy, sandy or rocky.

-y

PROHIBITED

P E U AR DAL TRETSEBRVTLREE L,

BEICEIDIYNO-ITETREDRRAICED XY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

ik

PROHIBITED

P BEDEL BBHEAPEEDSWVEHRERRABORERGLBEVT

<TEEW,
Do not store this model in hot or humid conditions, or in direct sunlight.

B TEHAIC, EEOERIEHEA TOIRVWARERL TR W,
Check all screws, nuts etc. on a regular basis for looseness.

B IEA 7 3 V) —Y BN DIAAPEEDLGEIF LBWTLIEE W,
WEORREEHZD XTI,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.

.




*v hDMEICEZ X3 (1) ITEMS REQUIRED FOR OPERATION (1)
2 F v U RIVF Y TR ERIE S (TOR) &F)

2ch with electric speed controller and 1 servo radio control set

DFEALTIEE W,

A

MR (BEER) 070K QFvrRILFY7HER) Eybhz
(3t EFRALISMERZEL)
CAUTION: Only use a surface radio with 2 channels and electric

==
R speed controller! (Any other radio is prohibited!)
0¥y NcE2FryRLT YTtk MATAVIIAT
D7ORIPRETY, 2F v T7AKR f+
Stick-type

Q@EEHICIIRT A v I A TENYRIL
FALTDHDEITH. BFHDY A T%&
AELTLLEE W,

@ 7ORDEUR W E, FORICHEDERRE
ERBEICLTLLEE W,

@This kit requires a 2 channel radio
con-trol set with electric speed
controller.

@Use stick-type or wheel-type transmitter,
whichever suits you best.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

2ch radio set

W\ R)ILZAT
2F v rxIL7OR
Wheel-type
2ch radio set

W 3T (EEHR)

AA-size Batteries (For Transmitter)

ERTERY - - REH - TV THAX
Suitable servos, receiver & electric speed controller
BH5—R mr>7
Servo Electric speed controller

20~29mm
31~36mm

31~40mm

36~43mm

W25

i
Receiver Q
N
29~32r;&/|
43~48mm

ET+REERB/INY 71U —

Operation/Receiver Battery and Charger for Battery

ONYTU—lF, 1HTEHOETEZERDOERELT

EWET,

A single battery powers operation and receiver.

Batteries listed at right are suitable.

W7.4V YRy T —

We.6VU 7 /Ny T —
7.4V Li-po Battery
6.6V Li-Fe Battery

Ne—

AhL—=r5A47
Straight Type

<

\I/

By I)LKENY T —

Ni-MH Battery o
S= [0o),

Ya—hvA7
Short Type

\4
AN 2l e v
Separate Type

T—5—
Motor
OHEEE
TSVLRE—Y—: 65T
@Recommended ~17.5T
Brushless Motor : 6.5T
~17.5T

YAV /A F—RIRVY
Tire / Wheel / Inner Sponges

OKF Y MNTFYAV. AVF—ARYIFEER
nEth. 11MONZYIREDIAT, A1V F—
ARy I ZABRLTLIREW,

@This kit does not supply tires and inner Sponges.
Use tires and Inner Sponges for 1/10 truck.

EZA>+v (48EY F)
Pinion Gear (48 Pitch)

No.UM317~UM325

D (HEEE 1 17~25T)
(Recommended : 17~25T)

T IN—F1 )L
Shock Oil

2

Paint

QORT 1 DEFEICITBENDETT,
RETlE. EFIVBER7L—Z2EALT
WEXITDTZHELLEZ W,
For painting the body, use Kyosho paints
for models!

No.76001~76062

P REAATL—H7—
: KYOSHO SPRAY
: COLOR

AT7L—h5—%ERT 58,
EOHBZRSFATLREEL,
CAUTION: Before using spray colors,
always read the explanation!

A

P

: AR DAl
: MICRON LINE TAPE
No.1841 (1mm x 5m)

1842 (1.5mm x 5m)
1843 (2.5mm x 5m)
)

-
o =
«

pe

_ ne 12
1859 (0.4mm x 8m

1860 (0.7mm x 8m)

NAF V7 BE71 VREHEEET— 7T,
Super-flexible tape for masking and detail designing jobs.

No0.96701
D-7LvIRAAZ—TH=I
D FLEX COLOR DECAL

iR B 7E DRI T 3 RENE
CHENWCHENIHEY—RTT,
Self-adhesive super-flexible sheets that
bond to polycarbonate - even when
applied to curved surfaces.




v hOfticz32%51 (2)

ITEMS REQUIRED FOR OPERATION (2)

HIITICRERTE
Tools required

2

It CAUTION: Handle tools carefully!

EAIZITEORRWCIE, +4EBELTEE W,

FYyhMA>TWBIER
TOOLS INCLUDED

— kG TR
Tools

BABLYF
Hex wrenche

1.5mm Ej

2.0mm
2.5mm

B+FLYF (N
Cross Wrench (small)

WNATTTIR (V)7)
High Diff. Grease (Clear)

-

WN\ATZT774RFTTVR (B)
High Graphaite Grease (Black)

@

PDEE EAR

o xperience the perfect- - G

BRARSA/IN—
(1.5mm, 2mm, 2.5mm)
Hex screwdrivers
(1.5mm, 2mm, 2.5mm)

%

WoIARYF
Needle Nose Pllers

e

W=y /{—
Wire Cutte

rs

| AN W A L
Scissors @ Instant Glue ‘I)
u’—L No0.96154 ),
@ KYOSHOR XY+ )LF JL— @
KYOSHO Special Glue
WxyOy v
Screw Cement
Why5—F17 No.96178 = }

Sharp Hobby Knife

BJUR
Grease

(G |-

e
(77777777 i
LLLLLELLL I —,

7oy YU—
ACCESSORIES

Ovy494 |\(¢‘3§F’/10cc
Loctite (Medium Strength / 10cc

)
)

No.36219
SPFATTYYU—T—
SP KNIFE EDGE REAMER

TARMIARET, B ~15mmOARBIFHTESZITETY,
No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

RERICEILE N E LY M T 5,

B xE=8#07 > 7+ 20T,
KREUIBERANY T —%DR<,
SEROT VT EDET,

N LZERRIEEY NS B,

A xEEo 21 v FEANS,

B 77021y FEANS,

B /\> RV N H—EED LT —RABNT VS A HER.

O@itb 5k

Q] 7Y 7DRA Y FEGD,
EEEORA Y FEY D,
[] R EHO7 > T F EHED B,

Insert AA-size batteries into the Transmitter.
Extend the antenna of transmitter.

Connect the charged battery to the receiver.
Unwind the Receiver antenna.

Set trims of transmitter to center.

@ switch "ON" the Transmitter.

Switch "ON" the Electric Speed Controller.

Check that the servos move in accordance with the control
from transmitter.

@FINISH

@ Switch "OFF" the Electric Speed Controller.
Switch "OFF" the Transmitter.

Retract the Transmitter antenna.

Z7AORD#E{E PREPARE RADIO TRANSMISSION
@ 7O0RETOIEBEICLIEN>TEY MLET,
Set up the radio as explained below. Ty
W —
B
ﬁ 'ﬁ’ @ attery
T
iy @o e BoC
Charger  mpyy A
Electric Speed Controller
g X Mo )
o o) =0 %
— )
| -
] WA yF mE—s—
% Motor
ON
= (J
17 mxEm = (9] oFF
Transmitter 4
a FuFy - i =
W ZEH | s
Receiver Antenna
@B @START




I THIDFEE (1) BEFORE YOU BEGIN (1)

1 HEIZTORNCTRO I EITERLTLIEE W,
Before assembling, please read the following carefully:

—
Tt
-
—
.
-
.
-
.
=

| s

S

Q@ZDFAEZ R FiH. BEZERT 2, @First, read this instruction manual and familiarise yourself with the model’'s
@y NOABRZHEND D, construction.
*I—AR. FENHDHE LS, BEVWKDDORFEEL,. Hit '1—H—1iH @Check the kit contents. Should any parts be missing, contact the retail shop from
RE) FTTEHELLLES N, whom the model was purchased.
QNSRRI A XEBEZIRBRVWLDICT D, MESEICLTHERLEAN @Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
SHEIT TS, before fitting to ensure that you are installing the correct parts.
@TPERZfEHD EElE - - - @Tighten Self tapping (TP) screws into parts until you have a secure attachment.
fid ZHHEL THEHBDPBEES NS R THD TIRE W, However, be careful not to overly tighten TP screws as the threads may be
2L, MENEFRT 2FTHEDD EEADNEHBLLBDET, damaged.

2 Fv hcliF. BFPRIMNES EAPIWEENEZ L A>TWET, SBAZICIFRETHAGD LT DO THERL THSHEILTT
IEEW, e, ERBEREZHICA>TVWRZEDEHDFIT DT, FHELTHEWVWZE L,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

Ot RDiESE @/ )\ YRR DY A XB
SCREWS OTHER HARDWARE
RY VAV T RAER HYIAYIRER 3x12mm £'X 3mm 7y ¥y —-Fvh E4EY VY
Button Hex Screw F/H Hex Screw Screw Washer - Nut E-ring

GMXMXMXN Dmmmm GW# 3mm

©

> |
Smm@ 4mm

FrvTER Ty hER
Cap Screw Set Screw
3x12mm B EX 5x10mm X &)L - RFZ Y5 5.8mm EOR—)L
W mm F/H Screw Metal Bushing - Ball Bearing Pillow Ball

W

b
Dm‘f 3mm

/o -

.8mm

D

)]

303




M THID;EE (2) BEFORE YOU BEGIN (2)

3 SEEEZEDR M
How to read the instruction manual:

( E%EA%I )
( Example )

[T ro-

@5x10mm X&)

Metal Bushing w
©l

1 ZOYKRYARYY Y
Front Suspension A

¢/ 9

+

&

B xvrey
King Pin

|-
C

A: COEETHIT2HE LZF DB, A: Gives the name of the part being made and the serial number of steps for
B: /BB D &R RTE. ERE. assembling.

C: ¥v NNOZBRIE. ERBEEBRWTE—No. At B:
[FENTWET, AXRT/N—YEBATIEIEF C:
—No.ZBRBLTLREW,

D: StHZERTIEZ < DY — I MMERINTVET,
N—2CEEL THIITEED T REE W,

Details the key-number of parts, actual-size drawings and quantity of parts to use.
All parts, except screws, are identified by key Numbers. When purchasing spare
parts, identify the key number of the part required and cross reference this to the
Spare Parts page, which shows the purchasable spare parts and the key
numbers contained within.

D: This instruction manual uses several symbols. Pay careful attention to them
during construction.

4 SEEEICFELNTWVWEY—Y

Symbols used throughout the instruction manual, comprise:

M = B [

ERY 255,
Part bags used.

FER U THIZ TSR,
Pay close attention here!

EREIL K SICHEIZTS,
Assemble left and right
sides the same way.

AET S LD ICHIIT S, TV R%EDS, 2ty MBEIZITS ().
Ensure smooth, non-binding Apply grease. Assemble as many

movement when assembling.

RIE®,
Temporarily tighten.

LS -

XIAYIEIZEES,
Apply threadlocker
(screw cement).

times as specified.

R H,
True-to-scale diagram.

EH N = N 2N

M EICER, Ol =5 DIRICHEIITS, pillk= YN
Note the direction @x@ Assemble in the Must be purchased
specified order. separately!
Py TLREERTEET 5. ‘ Clzhavyhg3, R,
YR Apply rubber type glue. f// Cut off shaded portion. For Left.
S
For Right.




5+ —{475/—YERERE (1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

> Hr 0@, ERLEEA
Shaded parts are not used.

00

\:

= | =

/@DO % @ @

10



5+ —ft75/¢—YEER (2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

> 0@ ERALEEA,
Shaded parts are not used.

11



1 Ay sNILY
Front Bulkhead

2 RATFIVTTAIN—
Steering Wiper

3x10mm

3x6mm

3 JOYRYARYY 7Y
Front Suspension

12

No.1,No.2 , No.3

B®48mmR—ILZF v R (L)
Ball Stud (L)

(@); 1 R 2

@3x7x1mm 75H>5—
@ H Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,,, 2

@ ZENS R
The figure which looked at @
from the reverse side.

ﬂNo.z,No.s

3xB6mMmMmRY Ay T AR
Button Hex Screw

3x10mm T Ay I AERX
Button Hex Screw

@M3mm Tvy—
Washer

O

&) 4.8mm R—)LRF v} (O-XTYK)
Ball Stud (Low mount)

Cfm 1

@9 4.8mm R—JLZH v R(M)
Ball Stud (M)

@®5x7x 1mm 75h5—
Plastic Collar

(95 x8x25mm X7
Ball Bearing

]| Em—— 4

@ 3x3mmEv hER
Set Screw

2.6 x5mm Ry AV I IER
Button Hex Screw

3x8mm RITVAYITRAER
Button Hex Screw

393 x34mm ¥ ¥ 7
Shaft

( L J

O 30 TERT 2 HEEREE
WCLEY,
When using 30 degrees insert
the opposite direction.

G Ty bERE
LT,
Firmly tighten the set screw
onto the flat surface.

® zorzE>.
Use this hole.



4 JOVKGARYY 7Y 3x15mm(F/H)
Front Suspension

ALy —
Main chassis

3x15mm(F/H)ig

Servo Q 13~14mm -------- (@ ==,

p N -1 Use (8 and 9.
I:‘%-Q‘bi G 14~15mm ®=Em.

Use

77777777 0 %45,

Use @9.
Z:EO
No need.

AT 7T —R
Steering Servo

3x10mm

3x8mm

%
Chassis

3x8mm(F/H)

ﬂ No.1

3x15mm HoAYIIER

O o7 s ERT 2,
It is used by setting.

O O
O ©)

1.0mm

No.1,No.3

@) 4.8mm R—)LTVR ()
Ball End (Short)

@9 4.8mm R—JLZX % v K (M)
Ball Stud (M)

3 x 8mm RYVAYIAER
Button Hex Screw

3x10mm tyhEZ
Set Screw

@y —MmR2~~—H— 1mm
Servo Spacer 1mm

ffffffffffffffff 2

@ —RZ2<—H— 2mm
Servo Spacer 2mm

SK- %7, KO, JR
SK-- SANWA, KO, JR

H o Ty

O Orory—cFHsame
@ EFERT 2.

If @ is interfering with the
chassis, please use the (7 .

13



7 VR NVAVESIS
Side Plate

3x8mm(F/H)

o

N

7Y c7yvIN—FTvFx
Front Upper Plate

3x12mm(F/H)

JOY KT VIR—RT—
Front Shock Stay

3x20mm
3x10mm

rrrrrrrr

........

14

Ii'jﬂNQLNQG

3x8mmHYIAYIIER

Q YTV TIEDED AT,
3x8mm F/H Hex Screw may
be removed by adjustment.

I:IiﬂNm

3x12mm YAV I IER

O O zErsarm
The figure which looked at @
from the reverse side.

E ﬂ No.1

3x35mm RY YAV I IER
Button Hex Screw

@HiNiHiiiiimiHiHiHHiiHiHiiNiiiiiHHHHHMHNHHN

3x20mm FrvITER
Cap Screw

ElllllllllllllllllIlllllllll\lllllllllll\l fffffffffff 2

3x8mm HRYVAYIAER
Button Hex Screw

Q CORZE[ES,

Use this hole.
NDMEEICER,
Note in the direction of hole.



sovpgasyyay | (N N0.1,No.2
Ve

Front Suspension ®

@94.8mmR—J)LRAY v R (M)
Ball Stud (M)

Cfm "

26 x5mm Ry AV I IER

Button Hex Screw
! ,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2
3x6mmiRy Y A\Y T AER
Button Hex Screw

@5x7x1mm 75 Hh5—

Plastic Collar
Ol z

@M3x7x05mm 75H5—

Plastic Collar
O 4

@3x7x1mm 75 h5—

@ ] Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

@3x7x2mm 75Hh5—
@ :| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,, 2

Shaft

%0)1.6x9.8mm >+ 7k
Shaft
E— 2
®92.0x9.8mm ¥+ 7k
Shaft
s 2
. YTV KD ERT B, s,
@ @ ) ®( D 7777777777777777 +2 Q It is used by setting. @8 flrga

Front Suspension ®

7D‘/I\*7“Z’\°>93‘/ OV [j No.1
V 4

2.6 x5mm KT UAY T IER
Button Hex Screw

@M3x7x1mm 75H5—

@ H Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

@3 x25mm ¥+ 7k
Shaft

15



JAYRGRARYY 7Y
Front Suspension

OATTFIVITHAOY R
Steering Tie Rod

) I ] | ) (o

] No.1

@3 4.8mm ;R—JLT > R(3L)
Ball End (3L)

ol 1|

,,,,,,,,,,,,,, 4
@2 4.8mm 7R—JLI > R(LL)
Ball End (LL)
—
,,,,,,,,,,,,,, 4

@03 x52mm FYv A ~Ow R
Adjust Rod

@O0 hF7y/X\—Ov R (LL) (LL)
Front Upper Rod
]

#36mm
approx. 36mm [EI

1 3 JOYKYARYY 7Y
Front Suspension

AFFUvTEZ1OY R
Steering Tie Rod

ZO0Yh7Zy/)X—AY R
Front Upper Rod

AFF7VYTI14AY R
70y c7y/)\—0Ov R Steering Tie Rod
Front Upper Rod

16

@ I

BRDHBAHMNERY,
The side with the step is a
reverse screw.

EBDHBH,
Note the direction.

BDHBH,
Projection. Note direction.



1 4 FIEY
Differential Gear

> RVFTDRY,
Compress with pliers.

> ([5) % B0) (HEAR . R—)L
FIU IR oKD E S,

J Place the differential balls (5)
1+ into 30) and apply ball
@ o differential grease.
(@ 0 0o

p
> RS @)
8L %,
After applying Grease, place

eight differential balls
between the two thrust washers

({4, grouping them around
the screw (13).

@ AEAE
ADJUSTING

50 67) &Y FARTAN—CTEEL. KFEELTH D,
E54<R3ETIIZELDAL E>TUESREDOEE
EITSRDEBIBITEDOTERET %0
Secure parts 66) and (7) in place with two flat head
screwdrivers and rotate the differential case until it becomes
tight. Then, tighten screw @ When running the car, the
differential must be tight, otherwise it may be damaged.

> RicAEEFETERE L. 66 %E Uik, 6D h R A HIcEEx
FTHIERWBISBWEIEUSHIAABE1ED T, @’E@%&)éo
Now, hold the differential case firmly and rotate part . If part
@ rotates into the opposite direction to part , no further @
adjustment is necessary. If part does not rotate, screw
is too tight. In this case, gradually loosen screw @ until part

@ rotates.

> SRR, G EEUTITS,
Once the adjustment is done,
install @ (see"exploded view").

> ETRICHY AV ZRS T BEREY 5,
Before running, attach the tires and re-adjust accordingly.

UV E—F—HERDZEE. P18
When youchoose rear motor, you go to 18 pages.

Y RIYTE—F—HEKRDIZE. P23
When you choose midship motor, you go to 23 pages.

No.2

@5x8x25mm ~FULY

(3 2.6 x 25mm R—LFT 7o+ T
Ball Diffshaft

171610 FR—IL

1/16 Inch Ball
O -rommm 8
B 3/321>F =)L

3/32 Inch Ball
Qo 12

@2.6x6x1mm Ty v—

Washer
e " :

ARDFWAZER—IL
fAlicg %,

Face the rounded side
to balls.

INATTTIR (TYUTF)
(P E)

High Diff. Grease (Clear)
(Both sides)

MIZT7ANTITIR (E)
High Graphaite Grease (Black)

17



VY E—F—ERDEE
In case of rear motor.

DRIy &l
Rear Shock Stay

1 UV HARYY 3y
Rear Suspension

-

ﬂ No1, No.2, No.4

3x8mmHYIAVIRER

ﬂ No.2, No.4

®4.8mm R—JLZF v R (L)
Ball Stud (L)

O - 2

3x15mm MRYIAYIAER
Button Hex Screw

(o - ’

3x20mm F v v FIER
Cap Screw

EI L 2

M3x7x2mm 75H5—

Plastic Collar
Ol

Q ZDON=EFES,
Use this hole.

[7] No2. Noa

3x8mmHYIAYIRIER

@3x5x02mm VL
Shim

®3x44mm v T bk
Shaft

18

0.5mm



1 Syyay
Transmission

1 ODED,
Transmission

1/
T
15

3 - BOBEH,

Grooved side

|
o
Il

=

ﬂ No.2

@G 5x10x4mm RFYY

@10x15x4mm RFUY
Ball Bearing

o

B3)5x15mm FILZIv Tk
Aluminium Shaft

@9 SP7A RZ—F1(26T)E
SP Iddler Gear (26T) Black

3x10mm RYVAYIZIER
Button Hex Screw

INATTTIA
High Diff. Grease

19



VA

» 3x35mmbE AN
HRWKSICLEHB,
Make sure that the
3x35mm screw does

not stick out of the plate.

3x35mm

O

D)

#7mm
approx. 7mm

e

TV

20

No.2

3x35mm MY UANYITRAER
Button Hex Screw

@mnuuuuuuummmmummumumunnnmumumnnnm

65 3x6x2mm 7S 75—
Plastic Collar

Q KiEHT %,

Tighten securely.

No.2

@) 4mm 75 IRF10F vk
Flanged Nylon Nut

i

NUZEB,
Remove flashing.

tEMzEEbtEs,
BHRAFBWLSITERT 2,
Align the grooves.

Prevent them from becoming
sandwiched.

RYFTIRY,

Compress with pliers.

@ ETR. BEREEZT 2.

When running, re-adjust.



2 Yy VIN—27—
Rear Shock Stay

3x8mm

3x10mm(F/H)

3x6mm

2 AZNR—YRA VTV T | (O
Universal Swing shaft

24 Urganryyay
Rear Suspension

No.4

3x6mm Ry VAV I AR
Button Hex Screw

3x8mm Ry YAv I AR
Button Hex Screw

[C]No.t, Noa

®4.8mmR—JLRAT v R (L)

@3x7x2mm 75 h5—

Plastic Collar
@ :

@5x7x01mm T v —

Washer
Ol " :

®5x7x1mm ZILIHh5—
Aluminium Collar

o>y
O-ring

Ol -

No.4

@3x7x2mm 75 h5—

Plastic Collar
o :

®3x7x4mm TS5 HS5—

@3mm FrAYFvh

__ Nyron Nut
B O™ :
®33x39.5mm ¥+ 7k
Shaft
] i}
,,,,,,,,,,,,,,,,,,,,, 2

Q UV NTOBENRAL—Z BB T
TV REfDDDZILH B,
Do not over tighten nut too much to
prevent binding in the rear hubs.

21



No.1, No.4

2 Yy ARY Y3y
Rear Suspension (LL) (3L)
@2 4.8mm R—)LT> R (LL)
Ball End (LL)
a— -

23 4.8mm R—)LT> KR (3L)
Ball End (3L)

1:1x1 JESE |

(LL) @03 x40mm 7Y X hOw R
Adjust Rod
UL @ WU
—————————— 2
BOBHZADERY,
The side with the step is a

reverse screw.

#937mm BD$HDH,
approx. 37mm [EI Note the direction.

]
il |8

A
Y

P HIRY Y 3y

Rear Suspension

Y7y /—0Ov R BDH DA,
Rear Upper Rod Projection. Note direction.

Uv7yN—0Ov Rk
Rear Upper Rod

IECEPZ) [7] noa
Rear Wing . .
3 x 12mm IRY AV I AER

Button Hex Screw

(oo - 2

3x35mm MY UAYIAER
Button Hex Screw

3mm @H\\l\\\\\\\\\N\H\H\HN\H\H\N\\\\\HH\\HHHHHIHHH|

3x12mm

@3mm Frov+vh
Nyron Nut

O™ 1
A

Bl
Front

3x35mm B Ve «

P28Ic#r <

Please see a continuation from 28 pages.




SYRIYTE—I—HFEDES

In case of midship motor.

PP HRRYY 3V sy [F] No4 . No.7
V 4

Rear Suspension ® T:’,mm
<

(®4.8mm R—JLZF v R(L)
Ball Stud (L)

@) T 2

3x12mm RIVAYIIER
Button Hex Screw

(- 8

3x22mm FvvTIER
Cap Screw

ElI||||||ll|||||||||\|||||||||||||||||||||||\|

@ 3mm Fvk
3x12mm Nut

3x12mm

3ax7ximm FZHT—
plastic collar

@ [

Q ZDONREFES,

Use this hole.

No.7

3x18mm TWIAYvIIXER
F/H Hex Screw

2 P HARYY 3y
Rear Suspension

UV XEy REEBPIHE
When you would like to
increase a skid angle.

\ R L.
0t ©

3x18mm(F/H)

YUY HARY Y3y Oy No.2 , No.4
V4

Rear Suspension ®

3x8mm HIAVIRER

Shaft

Shim

' ‘ .' S

3 e
3x8mm(F/H)

23



Ivyay
Transmission

3x18mm(F/H)

Ivyay
Transmission

Ivy3aYy
Transmission

24

No.2, No.7

3x18mm YIAV I AR
F/H Hex Screw

1] No.2

5% 10x4mm RXFY>Y

@10x15x4mm ~FYvT
Ball Bearing

No.2 , No.7

3x10mm MY Ay I AER
Button Hex Screw

@5 x 15mm FILIIvTh
Aluminium Shaft

@9 SP7A RS —+v(26T)E
SP Iddler Gear (26T) Black

Q R=ILT T U
Ball Differential Grease

BDHDH.
Grooved side



34 Tyyay
Transmisshon

B 3x35mmbE DR
HRWLSICL&HB,
Make sure that the
3x35mm screw does
not stick out of the plate.

3x35mm -

Iyyay
Transmisshon

ot

4mm

#97mm @

approx. 7mm

3 Ivyay
Transmisshon

Tighten securely.

2 (

A \

A0 Nk

Y
\W¥

3x10mm(F/H)

No.2

3x35mm Ry YAy I IER
Button Hex Screw

@iMiiHHiMiMNiMiMiHMiMiHHMNNHMMMM

®5 3x6x2mm 7T H T —
Plastic Collar

@5x7x4mm H7— (T—JLR)
Collar(Gold)

o~

QZM’%&JB“%O

Tighten securely.

E’ ﬂ No.2

@) 4mm 7YY HRFAAYF Y
Flanged Nylon Nut

@

NUZES,
Remove flashing.

LEMEEDES.
BAHAEBWLSITERT 0
Align the grooves.

Prevent them from becoming
sandwiched.

RYFTDRY,
Compress with pliers.

@ ETR. . BERAEEZT 2,
When running, re-adjust.

[T] Noa

3x10mm oAV I XER

3x8mm RYIAYIZAER
Button Hex Screw

§YI—RT—%FFE LFRHS
FYRY I 2EBD 5,

You raise shock stay.

And transmisshon is inserted.

() P23ETRIES LIER
Screws which were semi
tightened in P23 E.

25



5 —=NILY
Center Bulkhead

K‘

c-St--to--e

3x8mm(F/H)

3x8mm(F/H)

3x10mm

3 AZNR=YIRAVTIv T b
Universal Swing Shaft

3 UVPHIRRVY 3V
Rear Suspension

23

26

No.4 , No.7

3x8mm HIAVIRER

3x 10mm RYIAYIIER
Button Hex Screw

No.4

(®4.8mm R—JLZAF v R (L)

@®3x7x2mm 7S5H5—

Plastic Collar
©[ " z

@M5x7x01mm Ty v—

Washer
ol " e

®W5x7x1mm ZILZHh5—

H Aluminium Collar
j ,,,,,,,,,,,,,,,,,,,,, 4

Shaft
— 2
®)2.0x9.8mm v 7k
Shaft
C ) s 2
®Wo >y
O-ring

@3x7x2mm 75hHh5—

@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 2

@3mm FrOvFvk
Nyron Nut

b © - '

©33x39.5mm ¥+ 7 k
Shaft

(i 1]

Q UPNTOEIEHZL—ARIET
Ty NEfEDZDELDH S,
Do not over tighten nut too much to
prevent binding in the rear hubs.



VY7 y/—av R
Rear Upper Rod

DY 7y/)X\—0Ov R
Rear Upper Rod

No.1, No.4

@2 4.8mm 7R—JLT > R(LL)
Ball End (LL)

QL |

@3 4.8mm /R—JLT > R(3L)
Ball End (3L)

o |

@)3x52mm 7Y A Oy R
Adjust Rod

@ NI

mE

D

#939mm
approx. 39mm

<
-¢ |

/@ (3L)
i

N A

% (3L) f@ ? (LL)
RG C %@ E—
L i’gg?(?):.mSQmm ! [E]

'

PR ACIu DAY
Rear Upper Rod

U ry/X—0Oy kR
Rear Upper Rod

/

Dr7yN—ay R
Rear Upper Rod

BOHBANERY,
The side with the step is a
reverse screw.

@HIEENQS

BDH57,.
Projection. Note direction.

27



4 FAILET >V IR—
Oil Shock

<70YhH>
<for Front >

<JVH >

<for Rear >

©

®

For Front

YA
@ For Rear

i(II;

@

el
J0v A For Rear
For Front

4 FdAILT I —
Oil Shock

28

i‘ No.5

@ E25 EU>Y

e 6

© () s

O

5.8mm R—JLI > K (M)
Ball End (M)

@5 3x7x2.5mm 7S5 HS5—

©

3x7ximm 7S5 Hh5—

©

@ 3x7x2mm 75 Hh5—

©

AN ZDUAHIT S,
Put a little oil.

YTV TILEDERT %,
It is used by setting.

[ Nos

@®O0Y > (X) O-ring (Large)

DEPZASII)
Shock Bush

H 777777777777777 4

2xamm RY ANy I AER
Button Hex Screw

70> M (58)
For Front (Short)
UVH(R)
For Rear (Long)
F1INEAND,
Pullthe oil.

@ BIFLTH

Keep expanded.

@ Fry 7B UEEBRETH®D,
1/2[E1E%H .
Tighten the cap until it slightly stops,
then loosen it for a 1/2nd lap.

6 Vv 7 MoK HELIAD,
Insertthe shaft slowly.

@ RABAAILDE S
Surplus oilcomes out.

m F vy T ERBEITHRODAH
VT RN ERIET,
Tighten the cap firmly,and pull
the shaft.



Gidroct

‘ll|wll" @

3x12mm

N

4 FAING >~
Oil Shock

3x12mm

UV E—Y—DiHH

In the case of rear motor.

N

No.5

@oY > (8X)
O-ring (Extra Large)

Ol -

ZAYNEGEE/LYR)

for Front (Short / Red)
@ UTRA(&R/T—ILR)

for Rear (Long / Gold)

ANz G5,
Put an oil.

@ A7 v TR,

ERORRIKFICBE LI,
EFLEDS () £ BT 3.
For adjusting the spring tension.
Adjust (139) while model is running so
the front and rear are same height .

@wuw“%ﬁam 2%xAN3,
Compress the spring and install 12).

No.5

3x12mm RYVAYIIER
Button Hex Screw

@3x7x1mm 73H5—
Plastic Collar

Q[ :

@)5.8 mm %v/t—R—/L

Shock Ball
[ :

A@3mm 73Fvk
Plastic Nut

Q ZDNRZFES,
Use this hole.

[[] No2. Nos

3x12mm MY AV I AER
Button Hex Screw

@3 x7x2mm 75h5—
@ |:| Plastic Collar
,,,,,,,,,,,,,,,,,,,,,,, 4

@) 5.8 mm ¥ v /{—K—L
Shock Ball

A3mm 73+ vk
Plastic Nut

ZDRZEFES,
Use this hole.

29



No.5

3x12mm RYVAYIRAER

Button Hex Screw

< [aV)
5
a2
RS #w m
5% m e L3
N ” =3 | Do
£ ” N2 L hg
E I N7 ﬁm
H o
< € |
< [ g ” €
c @& D¢
8 =é

7 N
\ y)

50

DR

Use this hole.

-
o

[ Nos

Cut in half.

O :rieny hv 3,

F/H Hex Screw

3x8mmHYIAYIRER

Button Hex Screw

3x 8mm RIVAYITRAER

B

3x8mm(F/H)

N s N
£

& .“;.I
v\m/ﬁ A

i
R

(=]

D5

\

\)

0 N
f€ )\ N /bq\\\.\ N

&)

¢4

v E

vk
In case of midship motor.

-~
—~

Va

\ | ©
s ‘ he
Ny / N No _
. N o N BN
_ AN RELE £ D £8 S5
3N L < e <8 20
= X © N =2
[oX o
DY | » = T
o _ = D> TASN T
=25 > E K~ & N & = o =1
N £ N E N L 5
= « 2w SN NS £
KO S kv <o <m o= <
? cO o> Ik K
<t < [

30




VVPE—F—ERDEE
In case of rear motor.

50 Ny FU—RILT—
Battery Holder

AML—=KFATNNyFT)—
7.2V Ni-Mh Battery / Li-po Battery / Li-Fe Battery

5 1 Ny T —=RILE —
Battery Holder

a—cA4 TNy TY—
Short Type Li-po Battery

A S .
3x8mm(F/H)
3x8mm(F/H)

No.6

3x8mmTIAY I IER

CDORZES,
Use this hole.

No.6

3x8mmTIAY I IER

ZDORZHES,
Use this hole.

31



SYRIYTE—I—HFEDES

In case of midship motor.

52 Ny FU—RILE — ANL—REFA TRy T — N°'6
Battery Holder 7.2V Ni-Mh Battery / Li-po Battery / Li-Fe Battery
3x8mm P IAY I IAER
F/H Hex Screw
i 2
Al ZDORZEFES,
Front Use this hole.
N\
J
53 Ny TFY—iRILE — a—kATNyTY— [ Nos&
Battery Holder Short Type Li-po Battery
3Ix8mmHYIAYIIER
F/H Hex Screw
i 4
- ZDORZEES,
Hi Use this hole.
Front
N
. J

32



IzailiT

77
Electric Speed
Controller

@ mET—7
Double-sided Tape

3x8mm
N &
ZEH

Receiver

Double-sided Tape

UYE—5—tHkoOHe
In case of rear motor.

77
Electric Speed
Controller
3x8mm HEF—7
Double-sided Tape
3x8mm
ZEH
Receiver

SyRIYTE—HI—EHDHE

In case of midship motor.

T—5—
Motor
Y E—5—tkOHE
In case of rear motor.

25

S~
(I
\"\\\\Q

<
S A

Pinion Gear

<EFFVH >
< Recomended Gear Ratio >

TSVLRAE—Y— [
Brushless Motor Pinion Gear
8.5T 21~ 23T

No.2 , No.6

3x8mm MIUAYIAER
Button Hex Screw

3x3mm EYhER
Set Screw

TORDFHABESE (T,
RV —%=5#H S %o
Connect as per radio
instruction manual. mﬂ

@ TITTEvYT
D/@ Antenna Cap
- TITF

Antenna

1] No6

3x 6mm RYVAYIAER
Button Hex Screw

Q AP DI EHEZE
DO TEET %,
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

33



5 tT—45—
Motor

SYRIYTE—I—HRDBE

In case of midship motor.

<HEBFVH >
< Recomended Gear Ratio >
TSVLRAE—H5— EZAyFv
Brushless Motor Pinion Gear
8.5T 21~ 23T
6.5T 17~ 18T

57 ANV B
Battery Holder

Ny FY—
Battery

34

No.6

3x6mm RIVAYIAER
Button Hex Screw

Q 1RO =M%z
DO TEET %,
Tighten the screws with one
sheet of paper inserted bet-
ween gears.

[ Nos

®7voey
Hook Pin

ROZHAYNT B,
Please cut the excess.



] 2+

Tire

EvsUiRHThHST1TE
RA—)ILO DB EBICBRREEE
BRIERUEET 2.

After fitting wheels to tyres, apply
instant glue as shown.

& SE—_
|

AVF—ARYY
Inner Sponge

R+ DU ‘ [ nos

Body Mounting

35



@ /R

1-N3024
EXPLODED VIEW OMB03B
8B/ YRR L TUVEN S YA B D ET, @ 92638 T
Note that some parts are not sold as spare parts! o\ > &
@ um753-1 () 92638 UM753-1
UM753-1 UM755-1 \
- W5305-01V ® \ |
N \ !
Ny - 1-512004H N | Ny :
- N \ \
UM6038/® D . ® ) :
W5303-03 i - .. 1G001-3GM % v @WIsodeM
- ) S ) \
® g & @umrsa1 . = L W5303-04GM }I
W5304-01V @umeose . = |\ T
(%) 1-N3024

1G001-03GM

@97021H o
1-853010—R

@D 97021H @

= '
% (T)xGS034
= ®

1-E025 —<= ‘@

\ =
@ xaso21 | W5303-06 = @)
1-E025 —==2
8 W5305GM
1-E025
® W5303-06 ay
1-N3024  1.g025
@umrse W5198-02
UM753-1

om0 W5181-05 —= )
wsas-0ieM —ED o

ORG078 ——=
W5184-05 (i) —~—=

) \ SN
- W5184-02 )
77777777777777777777777777777777777777 3 N 2 \,‘ = o)
AN

for midship motor W5303-04GM

R S
umM726 () \'i.\,‘ q UM753-1
N
J

97008-52H
%@ 97021H

%@gmzm S : =
N \
Sy«

\" 97008-52

N =
W97021H - 1 i
=\ == . St

e q
|
|
|

? UM560-02
- %,Umseo-oz ‘
I

A NN |
N @Uums60-02 € !
(@ UMS560-02 | D o6641
|
!

®LA228%] Q{ Buuise

um721 BRGO001TS
)

97021H .|

\
N

(50 BRG0O1TS
WO0149GM

P
(38 UMW101

o) 63 UM561
UM784 ﬁzze

1-N3033N — @ @
© Copyright 2013 KYOSHO CORPORATION / 24 W r ) ULTIMA RT6

36 37




@ 7 EX
EXPLODED VIEW

< AVYIN=D0ZvF >
< Slipper clutch >

@ UMSE\@ UM564-80

< UVE—F—BFVRyIX >
< Gear box of rear motor >

UM572 40 LA204

< ZYRIYTE—F—RAFVTRYIR >
< Gear box of midship motor >
(5)BRG0O01TS

< FT7EFY >
< Differential gear >

(®BRG014TS UMWE02




Upper Spacer:

\

(+2mm High Mount)

mm Shock Mount:
500 22 On
See ) Dlow
—) | |
Toe: [1 in O Out ° Caster Spacer:
Sus Mount:%gmsog gg D2sc [o5
= UM?; Clae [1.0
[J None
Comments:

—— Upper Spacer:
mm

Axle Spacer:  Axle Height
Spacer:
Jout _ mm O up
Caster Block: D
CIIN (wide/Std) . 1 Down I i
COout (Narrow) ‘

| a7 osHo §
uL?T’M'ﬁ/ A V’/{ — S ET U P S H E ET WHE FINEST RADIO CONTROL MODELS
Name Date Truck / City Event
Front Suspension: Camber: o 4.8mm Ball Stud:
4.8mm Ball Stud: _ " J [[] LA246 (-1mm Low Mount)
O umi2s (st TN\ _ ﬁ [ UM129 (Std)
L1 umwsos «”'? Ackerman Steer Spacer:

mm

Bump Steer Spacer:

Wheelbase: []Long [] Middle [] Short

Rear Suspension:

Sus Holder Spacer:

Upper Spacer:

Wheelbase:

A

F[] os R[Jos
[OX4) mm F: ___ mm
10 L1 1.0 =<1 | Type-B (UM519) R: mm
[ None [ None —(Z5%5 L
o] | 1ypes2 (ums19-2)
Anti-Squat: ° @@ - +
Sway Bar:
y [1' None KON Camber: °  Rear Hub add Toe:
O _— _mm -
[ 0°Type-B (UM519)
E [ 0°Type-B2 (UM519-2)
1 0°Alu (UMW?704-0)
” ‘ I F i & 1 0.5°Alu (UMW704-05)
O o ®(o00)® | © 1 1°Alu (UMW704-1)
C ‘ < > ‘ ( oY= ‘ = Axle Spacer:
@ D Out mm
Lower Sus Holder: Cin mm
Normal Aluminum(Opt)
Upper Spacer: ____ mm ] Rear Motor [ Gear Diff. #
Comments: [ Midship Motor [ Ball Diff.
Shock: J Front Rear Chassis: Battery Placement:
Shock Piston: Weight Placement:
Shock Oil: # #
Shock Spring:
I . in mm in mm
Limiters: ot mm out mm
Shock Length(A): mm mm |_Electronics: )

o

Shock Top Type: [1 Nomal [ Alu(UM719) Motor:
5.8mm Ball End: (©) Pinion/Spur:
) Front.: @ SO 8 MO B LO F__ mm Ride Height: R_ mm Battery:
i e ESC:
Rear: @ SO @ MO 8 LO Tire: ) Front Rear .
Radio:
Body: ) | Tire: Servo:
Inserts: Throttle/Brake:
Wheel: EPA: Expo:
Traction .
Material: J Compound: Initial brake:
D ke:
Screw: []Steel [] Titanium Comment : rag brake -
Servo Hone: [] Nomal [] Rigid(UM717) Throttle profile:
Pinion Gear: [] Steel [] Aluminium Steering expo:
Shock Ring: [] O-ring [] X-ring [] Red [] Clear Steering speed:

39



=YY%
Part Names

ARFZIN—Y (1)

AA (F—No.& A%
Quantity

X TE A
(i)

SPARE PARTS (1)

=Y %
Part Names

*FOR JAPANESE MARKET ONLY.

A& (F—No.& A%)
Quantity

X TE A
(i)

SRS i S bt 0| © 4 R e g e P
S e oo fesli e L ORES
oo O i | ol ) s |
BRG100) 71 Thruet Bosrmg | ®x2 @x8 420 | |umros| Z ot ey | T X 525
O | Soring Adjustr (Gunmetaltong| @ @ x2 525 | UM704| £ b e s | X 630
Lheod| BT TG D @xe 1785 | |UM705| 1T Pt iy o g | 0 X 578
LA228| g e chat s, | D X2 420 |umros) ot ey ) otes s | 5
LAZ30| g o St (o) | © 2 a0 |umriol 2o el |8 420
LA246 | [t ot 4 Bl Sifripey | 2 X 4 525 | {UM711| por G er (RB6eay Moton] ¢ ! 525
LA2s3 | L Ot idassan © X2 315 | |UM714] 2o Koo St (aBe) | DX 1 Dx2 Gxa | 578
LAZS6| o TS |@x4 420 | JuMTIS] e e et bty | i | @4 | 578
LAW39 é:el_sﬁj éjz;"(gjjs)@pcs) @ x8 525 | |UM716 gr:n\; Z"’:gef(ggel)\ (RBO)| @ x 1@ @@x 2 @x4 | 525
ORGUTE| O Fing (0.76rbiackidpos) | &% # 420 | [UM717] S vount Set () | BEBx 1 DBBx2| 525
TF120| 5101 Sorom s 5 STALLIOn| 0 % 1 @ x2 630 | UM718| G e Shat (R | X2 420
UM119) 3 g x2 525 | (U] G e (it X 899
UMI24) 7 S| B 31 | |UMZ21 | F e et b g &0 X 473
U125 ety 1 210 | |UM723) G BeMD motoy | BB @ x 663
U128 O e | | © x4 420 | |UM724] B en (ABD Mot | @ X 525
UM128) e St (Sraver | B x4 420 | |uM7as| e RRaID Moton| & * 473
UM145 Iﬁ:lié%ighse?_ " 89x 16 815 UM726 glf\sﬂ—klijde?éeh ((l;{ggmll[g{Moior)) BOE@x 1 525
e S I o | | | e S S
®@66Ix2 @ x4 UM751 gjﬁvg{g;/te‘ihs(el:t“(BF?BESI%S) @s)(; 525
UMs09| 2 oy | VDRB x 1 420 o R
UMS14) & er Sty X1 315 | | ™M7%%) dimek o e S s m | d00 25 2| 690
UMS15) 23 St sty | B X1 1050 | |UM7B0] B e vorsiog) X 8925
UMS16] J S hoor SheainnerBapey| @ *2 100 | |UM781| g0 et (o) x1 840
UNSTTOM) oo e moeuasc Ao © 735 | |ume| o (ot oton] % 525
UMS19] ot e O e o | @X2 @@x2 | e0 | - |umzss| 2 ORI =7 o x 630
UMS23) ot e BoTac)| o x s " i t| 893 | |umzae| pEOE B8 ey %?2“ 788
UMS24) o oo bsTsg| DT 1890 | |UM78S| e (ST woton| @ X 630
UMSS2| 177 o et (aro) | B8 x2 525 | UM7ee| B e | B X1 420
v T e e | ol R T oo x| s
PR O O el A AR e
) SR o ws| oo TAECSE T |3,
i it A VR [ e (5 E SR I
s S ESGg[002 @0 | | [wonl AR |«
ey Y oo |l =8 L
e e e ol Tt g i P
et e Bl e r——
UMSB5) 0. Fing (5110/9.5x1 Sr1ares) | 2 * 10 73| oo e Crank A (Ree) | @ X 2205
R P e e ) [ i |0

40




ARTIN—Y (2)

SPARE PARTS (2)

*FOR JAPANESE MARKET ONLY.

IN—Y %

Part Names

AR (F—No.& A%
Quantity

X TE A
(i)

IN—Y %

Part Names

AR (F—No.& A%
Quantity

X TE A
(i)

w5184 I— MUY T v a(L/2Pcs) Coi 8 PRy W (LL/T W /T 47b/2pcs)
-02 | Cartridge Bush(L/2Pcs) 150® x2 315 | |XGS034| g e Shock SornglLLGdaMediumzocs)| T X 2 1260
ws184| 7> /¢—0"J > &' (8Pcs) N 747 ¥ 31YM UZ (3g)
-05 | Shock O-Ring(8Pcs) ®x8 525 XG8152 Drive Joint Grease (3g) x1 893
W5193| 7>~ /8—¥+ 7 ~(L=50/2Pcs) i =7 77 YZ (3g)
-01 | Shock Shaft(L=50/2Pcs) ®x2 630 | |XGS153 By piff. Grease (3g) x1 893
W5198| 7> /\—% + 7 k(L=58/2Pcs) EU % (E2.5/T0A)
o | Sk oz B o I
-] . pcs Ky A x4) (AR
W5205W Whe;l (T/Z'i/\/\%“ﬁpcs) - X2 735 | [1-512004H jBJutton Ecrequ_l(g?/MZX‘;/;%pcs) x 10 263
W5303| ¥3v79=) (Lidpes/EyImT Y3y I=ARTY 77y pcs
“03 | Shock Seal (Lidpes/For Big Bore Shock)| & X 4 815 | |1700BK| Golor Strap(S/Black)18pcs x18 189
W5303| SN (BA3 )97 es NEy TP 8] No—7 V7T EFv v 7 *Apcs)
X04GM | Seal Catidge(Gunmetal2-SetBig Boe Showk) | @9 X 1 4929 x 2 1185 | | 1708 | o 10 Antenna(Blackipes) | © @ X 4 525
W5303| Y3vIEANYBR/2pes/Ey IRTY 39 I ) A+ v TE > (10Pcs)
-06 | Shock Piston(5-Holes/2pcs/Big Bore Shock) @ x2 420 92638 Snap Pin(10Pcs) x 10 210
VCRTT o7 Ao E 97 7oasBsh38)| @ x 1 3XBmMmY Lt v ~
WS304GM v Triple Cap Thread Big Bore Shock Set(38)| (1DA0{21ID02H25)2D) 5775 96641 | 3x5mm Sim Set @ x 10 473
(®Bd0dNIRM x 2 96643 5x7mm Lt v b @ x 10 473
AN x 4 5x7mm Sim Set
W5304| WCUT T Tl €977 5297738/ 90) 97008 | 7 vANIN (3x52mm/2pcs)
01V | WC Triple Cap Thread Big Bore Shack Case(30/1pc) @ x1 1365 52 | Adjust Rod(3x52mm/2pcs) @ x2 840
WCHT T Aok €97 & 7oasfesh(a6)| @ x 1 L8mmiE =L TF 2y b (L=10/23/28)
WSB056M |\ Triple Cap Thread Big Bore Shock Set | A0 B ADEEBE)ED) | 2880 |  [97021H Hard Ball End Set (L=10/23/28) 2 x4 22 x6 420
DDOHR® x 2 67030 | AT BRAHINIA [ @ 1 310
EHE x 4 Tungsten Carbite Ball (3/32 Inch/UMW123)
W5305| WCHT Jri7 Ak € 97 & B4 Tpd) 5.8mmA—ILTY R (L=12/4pcs)
“01V/ | W Trge Cap T g Bve Shock Casedp) | €5 X 1 1470 | 197038 | 5'gmm Ball End (L=12/4pcs) | & X4 315
Eh R Baind 07 (ML 37 (7P J2pcs) 4.8mmiR—JLAT v K (M/4pcs)
XGS021| g 5 Shock SpingMRedMedum Hargzpes)| @ X 2 1260 | 197050M| 4 'omm Ball Stad (M/4pcs) x4 473

N

A7

>IJX—*Y (1) OPTIONAL PARTS

>~ 3

ACE2

AR

X TEA

ACE2

AN

% FOR JAPANESE MARKET ONLY.

X E A

Part Names Description | (F3A) Part Names Description | (F3A)
LA206 | A/X—=1 (48P-78T)(ZX-5) Or==s:3 YN -y-h (RB5/LyE /2pcs) @ &%
-78 | Spur Gear (48P-78T)(ZX-5) Instead of (8. 315 UMS71 Slipper Sheet (RB5/Red/2pcs) Instead of 2. 1050
A—~7 >k 48mm R—ILA% v K(S/4Pcs)| @) &zt 7IETYE-2Y 397 %0y 7 (W5303/W5304/W5305)| (@ & xxifa
LA246| | ow Mount 4.8mm Ball Stad(S/4pcs) | Instead ot @) 222 | |UM719)| e piece Aliminum Shock Cap (W5303W5304MW5305) | Instead of @B, 998
79 25— (U NTOfF-4.7/2%5 X RILjZX-5SPE) 4.8mmif’ =Ma5yN (MYIUMAT J4Pcs) | B & 33
LAZ253 | Ayie Color(R-Hub Off-4.7/ZX-5 Middle&SP) 815 | |UMWS0BB| 4 8mm Ball Stud (High Mount Type/4Pcs) | Instead of )|  /°°
XBrEEL OUv) (P3/5 YN -F)84 A Exi SPE-9-7 L-b (I v*4Yy7/RB5) & X
ORG03X | Grooved O-Ring (P3/for oil shock)Bpes | Instead of @ 630 | |UWMBNEH] Sp'otor Plate (Gunmetal/RBS) Instead of 60, 199°
XETEE OUY7 (P3/5 YN -FB/ALvY )84 A | @) & xcifa SP 70Ny € Y7 L-A(W v49Y%9/RB5/RT5/SC) | (3 & z#t
ORGO3XR| Grooved O-Ring (P3/for Oil Shock/Orange)8pcs teaifof, 630 UMWSI96N | Sp Front Hinge Pin Brace(GunmetalRB5/RT5/SC) | Instead of (3. 840
RAF—LEZAVEV(16T)1/48F Y F| 2 F— L& i =7 7#vh (ULTIMA SC/DB/RB5/RT5)
UMB316| Stcel Pinion Gear(16T)1/48 Pitch Steel 420 | |UMWB02| B 'Diff. Set (ULTIMA SC/DB/RB5/RTS) 3990
E=A XV 177/48P F9Ut" Ztyh (RB6)
UM317| Binion Gear 171/44p n 420 | |UMW703) Titanium Screw Set (RB6) 3465
UMsisz| 27 IVE=AVET(18T)1/48 v7 420 UMW704( V2 PA3U7NT $¢)7kyb(O° /RBE/ZX/RT/SC) (@ & 38#: | sgge
Steel Pinion Gear(18T)1/48 Pitch -0 | V2 Aluminum Rear Hub Set(0°"/RB6/ZX/RT/SC)| Instead of ).
UMatoz| 27 IVE=AZFT(19T)1/48¢ vF 420 | |UMW704[N 7UY5 -ty (V2 TARYPAT F407) 73
Steel Pinion Gear(19T)1/48 Pitch -02 | Bearing Collar Set(V2 Al R-Hub Carrier)
UMazoz| 27 IVE=A2ET(20T)1/48¢ vF 420 | |UMw704] V2 7120707 #1769M0.5 /RBE/ZX/RT/SC) | @ E58H | goae
Steel Pinion Gear(29T)1/48 Pitch ) .05 | V2 Aluminum R-Hub Set(0.5°/RB6/ZX/RT/SC)| Instead of (9).
UMazi| AT —IVE=A Y £ (21T)1/48E v7 420 UMW704( V2 7I3U70T $¢)7e9h(1° /RBE/ZX/RT/SC) (@ £ 38# | gaar
Steel Pinion Gear(21T) 1/48 Pitch -1 V2 Aluminum R-Hub Set(1°/RB6/ZX/RT/SC)| Instead of (9).
RAF—ILEZAEY(22T)1/48t vF TARYPHARLS - (RF/RB6) X
UM322| Sicel Pinion Gear (22T) 1/48 Pitch 420 | |UMW705| Ajiminum Rear Sus. Holder (RF/RB6) | Instead of@.| 2190
AF—ILEZA Y F(23T)1/48L vF UMW705| 427" yoaifily’ —tyh
UMS323| gicel Pinion Gear(23T) 1/48 Pitch 420 01 | Sus. Bush Holder Set 420
RAF—ILEZA XY (24T)1/48L v7 TIRYPHARLY - (RR-RWD/RB6) @ i
UM324 Steel Pinion Gear (24T) 1/48 Pitch 420 UMW706 Aluminum Rear Sus. Holder (RR-RWD/RB6)| Instead of @, 2310
AF—ILEZA > FY(25T)1/48t vF TARYPHARLS - (RR-MID/RB6) EXH
UMB325| gieel Pinion Gear(25T)1/48 Pitch 420 | |UMWTO7| \Gminum Rear Sus. Holder (RR-MID/RBS)| Instead of @.| 2310
70y MZY9Y MRB5) EXH YPASE 5% ~tyh (RBE-MID)
UMS02| £ ont Suspension Mount(RB5) Instead of 68. 420 UMW708| Rear Stabilizer Set (RB6-MID) 2310
JAYMATIVN (Type-C) UMW708| A5t" Y4tyh (RBB-MID)
UMS67| Eront Suspension Mount (Type-C) 473 -01 | Stabilizer Link Set (RB6-MID) 1260
UM564| AN =¥ ¥ (48P-82T)(RT5/RB5/RB5 SP) ((®) E38# | 450 | [UMW708| ¢ 5.8 POM 7% i - (4pcs) 505
-82 | Spur Gear(48P-82T)(RT5/RB5/RB5 SP) | Instead of (6). 02 | $5.8 POM Flange Ball (4pcs)
UNBB8GM SP7AVMYY b YT L= (" VA5Yy5/Type-C) | (%) & 33ia 840 UMW708| A9t" 344 -\ = (¢ 1.1/t ¥9/RB6 MID) 420
SP Front Hinge Pin Brace(Gunmetal/Type-C) | Instead of (&) -11 | Stabilizer Bar (¢1.1/Pink/RB6 MID)
AUyl =7 424 (RB5/2pcs) &R UMW708| A5t 544 -\ - (¢ 1.2/Lyk /RB6B MID)
UMS570| 5jipper Disk (RB5/2pcs) Instead of @, 2415 42 | Stabilizer Bar (¢1.2/Red/RB6 MID) 420

41



UMW708

AT

IN—=Y %
Part Names

K
Description

X TE A
(i)

3> /\—Y (2) OPTIONAL PARTS (2)

IN—V %

Part Names

K
Description

% FOR JAPANESE MARKET ONLY.

X TE A
(i)

A€ 544 -1 - (¢ 1.3/4LyY /RB6 MID) 420 | |wsagaor| 2377E A (B7%/2pcs/t vy & Payif) (@t | 400
-13 | Stabilizer Bar (¢1.3/Orange/RB6 MID) 5303-07| Shock Piston(6-Holes/2pcs/Big Bore Shock) | Instead of @)
uMwros| A9t 314% - - (¢ 1.4/417-/RB6 MID) ol 7 7VIVaVIE AN (2pes/E vd R 7YaviFR) | @D & i
44 | Stabilizer Bar (¢1.4/Yelow/RB6 MID) 420 | \WS30308) 5, 1k Shock Piston(2pes/Big Bore Shock)| Instead of @  +2°
IN—=REZA>(17T-48P) 7ZILZHE 233947 7K -l (12pcs) @) & 3xitm
WO17Z| Hard Pinion Gear(17T-48P) Aliminum | 22| |WBP10| Ceramic Diff. Ball (12pcs) Instead of @] %1%
N—REZA#>(18T-48P) Eyy i 7v399A7 Uvy (MAIR-/\-N /2pcs)| @) & it
WO118Z| Lyard Pinion Gear(18T-48P) XGS022 Big Bore Shock Spring(M/Yellow/Hard/2pcs) Instead of @. 1260
N—RE=#>(19T-48P) €y K 7YavIRT W0 (M/ALYY J3-I =A=N /2pcs)
WO19Z| Hard Pinion Gear(19T-48P) XGS023 Big Bore Shock Spring(M/Orange/S-Hard/2pcs)
\—REZ74>(20T-48P) E oy K 7yayia7 Uy (M/3 =K /35 Th/2pcs)
WO120Z| {41y Pinion Gear(20T-48P) XG8024 Biq Bore Shock Spring (M/Gold/Medium/2pcs)
W0121Z IN—REZF> (21T-48P) XGS025 Uy i 79997 VT (M/RIAN ST 47hY7N 2pcs)
Hard Pinion Gear(21T-48P) Big Bore Shock Spring(M/White/M-Soft/2pcs)
NILRY R O— R = > £7(22T-48P) €95 & 79297 W (LL/WK /55 47BN /2pcs) | @ & Zeige
WO122V| /vt Coating Pinion Gear (22T-48P) XGS031 Big Bore Shock Spring(LL/Red/M-Hard/2pcs)| Instead of (7). 1260
Wotzaz| I\ RE=A > (23T-48P) XGS032 t oy FYavsa7 Wy (LL/AI0-/\-K /2pcs)
Hard Pinion Gear(23T-48P) Big Bore Shock Spring(LL/Yellow/Hard/2pcs)
Wot2azl 1= REZA > (24T-48P) XGS033 vy & 7939937 W (LL/ALYY /A= =N} /2pcs)
Hard Pinion Gear(24T-48P) Big Bore Shock Spring(LL/Orange/S-Hard/2pcs)
wotasz| A= E E =7 > (25T-48P) XGS035 Uy i 7YaviRT Vo8 (LL/RAN/3T 47Y7h 2pcs)
0125Z| Hard Pinion Gear(25T-48P) Big Bore Shock Spring(LL/White/M-Soft/2pcs)
7h3h7- (3x6x2mm/f YX5)y)/6pcs) 65 & 334 7 7F P-M Y2 (39)
WO142GM| ‘Ajuminum Collar (3x6x2mm/Gunmetal/6pcs) | Instead of 6. 473 XGS151| bift. Gear Seal Grease (3g) 945
7h3h7- (3X7X3mm/H Y*5Yv7/6pcs) i =7 77 YA(159)
WO143GM!- Aluminum Collar (8x7x3mm/Gunmetal/Bpcs) 473 96506 Ball Diff.Grease (15g) 840
ZILZ T — (3XTx2mm/A V*9Yy7/6pcs) | (B & 3ita Ty MMAxE8)7 7Y FAAV(AF=I/TL—/8A)
WO144GM| Ayminum Collar (3x7x2mm/Gunmetal/6pcs) | Instead of @. 525 UGG Nut(M4x5.6)Flanged Nylon(Steel/Blue/8pcs) 420
ZILZ HZ— Bx7TxImm/h vX5Yy5/6pcs) | & 33ia FybMAX5.6)77YY FAOV(AF=IL/L YR BA)
WO145GM| Ajuminum Collar (3x7x1mm/Gunmetal/6pcs) | Instead of (7. 525 HVOSEFNA Nut(M4x5.6)Flanged Nylon(Steel/Red/8pcs) 420
M-l (T/2.2/%/2pcs) ERHA
W5205Y| Wheel (T/2.2/Yellow/2pcs) Instead of @,  73°
Y3y EANYBR/2pcs/Ey IRT Y 3 v 7 R) | @D & 553
WS303-06| Shock Piston(5-Holes/2pcs/Big Bore Shock)| Instead of @7). 420

42




*

*

»*

»*

=Y &
REUM\EINES
Oryk N y42 NiIMH 1800 (STD7 37')

Ny T —

AFS
Description

K E i
(i)

BATTERY

ACE2
Part Names

AFS
Description

% FOR JAPANESE MARKET ONLY.

K E
(i)

Team ORION EP5-3-1v7(1Q801+7.2V1800)

ACAVE4
Part Names
VORTEX VST2 PRO 5.5T7 73LAt-5-(t7 774} )

RE
Description

Y E A
(Bisd)

ACAVE4
Part Names

RE
Description

ORI0350 Rocket2 NiMH 1800(Tamiya Plug) 1890 | |ORI30204 Advantage 1Q801 Charger+Battery Combo 8150
ORIO) e AT Tty Do P Ve 200 | - [R26311) YUNTONG 72V 5200 Nih Batary 1890
CRIAAB| vl o mAncr 4 i o 8715 | [R92] Y NTONG 7 2V 3500 NiH Batery 2040
ORI ol o o174 it o 9450 | [R5 VNTONG 72V 3600 NiH Batory 3360
ORI v oanomAniOl i es 7245 | [R26814) YUNTONG 7.2V do00 Nih Batary 4200
ORIAOSS o roWTS A000MAN 00 7 (Tt 6300 | 26815 YUNTONG 7.2V 4600 NIk Batary 5040
ORIA%) oo o Shorty 4000mAn 5017 ) 5040 | - [58421| VNTONG 72V 1600 NI Batory 1575
ORIAO%) o o0 G0G1 125 dol e 12600 | - [R6842| YNTONG 72V 3000 N Battry 2730
ORI o Sk st . 506 b 6300 | 26851 10861 bR 2200 N Bary 1890
ORI4IE| e haspor 42000 1 Tamb P 3780 | |68 0861 SOWER 3000 N Btor 2730
ORI415) FosorSport 200 LPo 741 (oeams P 3780 | 295 (1S e POWER 2600 i atery 3360
ORI 1< pokesoars Lpnd000BS 7 AORTD 2835 | 91 U E PONERL 207 2200ty 2100
ORI 1< Roiespats Lpsds00B 7 508D 3960 | 26862 11 pOnen 70 1 41500 it 2695
ORI4E| 13 syt Lpsi000ES 7 e 2940 | 2694 {1 pOnen -0 7.1 dopmi sty 3675
ORI4185) 13 st Lpsss00Es 2 s6ars 45

t— 9 - MOTOR * FOR JAPANESE MARKET ONLY.

e A
(Bisd)

VORTEX VST2 PRO 10.5T 7 79bAt-§-(JP

Vortex VST2 PRO 540 2P Modified 9.5T

ORIZB2ST| \ortex VST2 PRO 540 2P Modified 5.5T 12600 | * |ORIB273) /016y VST2 PRO 540 2P Stock 10.5T(JPN§ 12600
B o o T
oo ARELS BE e B o L sy
ORBE0 | T PO 54 2 M BT 12600 |  |oRazrs o O o Sice 1 ST 12600
ORtzeas1| VORTEX VST2 PRO 9517 FAES-(5 171 12600

ESC ESC % FOR JAPANESE MARKET ONLY.

ACE2

Part Names

S
Description

K E A
(Bi:d)

ACVE4
Part Names

kN
Description

K E
(Bi:d)

VORTEX R10 PRO 2-3S 7 79bAESC(160A)

7Y SheyhryT K yIARYI-A IVMI-7-FA)

Vortex R10 Stock (ZERO, 2-3S)

ORIBS1028| \/ortex R10 Pro Brushless ESC (160A,2-3S) 19740 | o |ORIBSIS0B| by ivaiSetingBoxR (forRseriesControllers) 3675
VORTEX R10 Sport WP 7 S1AESC(60A/2-35) SC-120R tA-R7Y7 770 (AL A )

ORIB5114| ortex R10 Sport WP Brushless ESC(60A) 7140 | \RA6831 50 1o0R E.S.C. w/Censor & Fan 9450

oRtst20| VORTEX RT0 STOCK (ZERO/2-39) 12600

43




I l/a I\ I) ‘y 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

A E2
REUM\EINES

AFS
Description

K E
(i)

A E2
EUM\EINES

INES
Description

K E A
(i)

=Y %
Part Names
'4-74% 270mm (7" 79L2A)

NFS
Description

oty —

e A
(Bisd)

ACCESSORY

ACVE2
Part Names
Y=l yIA

NFS
Description

L 0 o] [ A =
om0 0 | o RS o
ol o S TR L oo [ 12BN =
U801 €01 1150 1170 5:5coll AC Chara arzs | |70 |p o e 14700
PIS2] 1540 GLRGER 45561 A Ao G OF 2625

% FOR JAPANESE MARKET ONLY.

e A
(Bisd)

ORIT444| Sensor wire 270mm (Brushless) 473 80462 | 1001 BOX 1890
ORK1445 ggn_sljcjr17 V\Tli?eO ;grgnf;w ?élrﬁ;hless) 420 80463 }F\’A_IZITI\'S/ g%x L 1890
ORI41446 gﬁeﬂn—slj(;rr17 V\TlileO mrgrrfrjn ?I;l;jihless) 368 80464 }F\’A_Izi'rl\'sj ?3101\4( M °78
o] S HID LEs et 0 00 s | [soso 1285, i
ORUI) B TTERY SAFE (LARGE) 1990 | {80466 | pARTd Box s 20
ORI B TTERY SAFETY BAG 2730 | 80467 | 1 pana Bon 7o
ORUBHNS| L o o a20 | |sodes | ) ORI 1158
o] L S T T | oo |5 5 Lt a7 =
ORM3321 giﬁr gh’;;’kbr’gd/feg* 420 | [BO47TM Eit\ygloe:(M(-'\s{liggR{elggsggk; 7 528
ORI43523 gu_cLl\(?rZs/e?] t;ujgglfg I~ black/silver 1050 80472 jcl)zygétt(eOSFeFt (?cglg%{?g%ad) 1365
ORI ey g Speed Seo VDSE V105 12600 | 180521 | 50 it Mz %
ORST Vot il Toae Sono VDSZ V2607 12600 | 80022 | B8 it L S 29s0
36207P '?BE?%Z_M'\é[t[eNr]PjLL}é KYOSHO Original 2040 | 87618 (YOSNES é‘égrfﬁg'\aég s 5250
628K o tomance g;::;'lfjp;fo)w (Black) 1680 | |87614 | YOSHO éf‘;lﬁr’f.ng Bag M 7950
e AR A 0| oo (YOS 0L ou
soago | £ /M 772DX 16800 | |97616 | (VOSHE é‘;'ﬁr’.ﬁg'\ség s %678
soast | 5 /M % 7140 | |87823 | ((YOSES PrapO \gag 3150

44




7 E jJ }l/ CHEMICAL % FOR JAPANESE MARKET ONLY.

Mini-Z Low Friction Spray MF-One

Fluorine lubrication soray.

Retrieves potentiality of Bearing.

SP Baring Liquid

ACVE= PNES S E ACWE PNES S E

Part Names Description (FiA) Part Names Description (FaA)

ORI41702 m&*ﬁug\lje;?r;g I}S_gr_ay glga\/ng)rf;f/%# cL;r. 893 96178 Eggﬁjg(mz%ﬁ/ét?gﬁg)thh Occ) g;gpaéﬁgsﬁg?crew 1260
1879 | Sronsoldainet) Sa/opas 158 | 96180 | {10 oracison Ol 400 | raat el searngs (7 dsg)| 150
96154 §¥8§E8 é,;)eggfc-{}l;g(ﬁ%)g) Eﬁza?ﬁtEGﬁ?ue 735 965068 Tlga_ll}bgif¥.7gjrégs%g()1 59) grgeg(i; fa?lwclﬁfexrential. 945
96160  F> ol Sosi(1.0) Pty et ndenent| 2100 | | 96508 | B S L Groase forjort part, | 840
96177 Mini-Z -7Y9Y3YA7 L~ MF-One | 7 v k% BB 7L — 137 96625 SPA 7YY YEyh N7V RO R R iE 1050

z- 4 }l/ OI L % FOR JAPANESE MARKET ONLY.

SIL0200

JA—Y % |

Part Names

YYAVAM #200 (40cc)
Silicone OIL #200 (40cc)

SIL0250

YWAVA #250 (40cc)
Silicone OIL #250 (40cc)

SIL0300

YAV #300 (40cc)
Silicone OIL #300 (40cc)

SIL0350

YYIAvA #350 (40cc)
Silicone OIL #350 (40cc)

SIL0400

YYAvA4) #400 (40cc)
Silicone OIL #400 (40cc)

A

Description

5> IN—H
(40cc)

for shocks.

K E A
(i)

630

SIL0450

ACE2

Part Names

y)IvA #450 (40cc)
Silicone OIL #450 (40cc)

SIL0500

YAV #500 (40cc)
Silicone OIL #500 (40cc)

SIL0550

YAV #550 (40cc)
Silicone OIL #550 (40cc)

SIL0600

YYIVAA) #600 (40cc)
Silicone OIL #600 (40cc)

SIL0650

Y)IAvA/) #650 (40cc)
Silicone OIL #650 (40cc)

A

Description

5> I\—H
for shocks.
(40cc)

K E A
(i)

630

l:Z ° j' Y |\ ;ﬁ SCREW NUT etc. % FOR JAPANESE MARKET ONLY.

Part Names

JS—Y % |

i 9UE A(M2.6x5) (AyJ2/10A)

A

Description

K E
(i)

JACVE4
Part Names

A

K E A

FyhM3x2.4/10A)

Description

(i)

Set Screw(M3x12/10pcs)

E-Ring(E2.5/10pcs)

(

1-812605H Btton Screw(Hex/M2.6x5/10pcs) 420 1NS024| Nut(M3x2.4/10pcs) 210

o] EE IMBEI0K) o15 | o MO 0 )

1-5t3008H| & I7E A(M3x8) (\y72/T0N) 315 1-N3033NA| 77MM3x3.3) H0Y (7A3/7 b~/5N) 315
Button Screw(Hex/M3x8/10pcs) -B Nut(M3x3.3) Nylon (Alumlnlum/B!ue/chs)

1-513010| 7 57" A(M3x10)(\772/10A) 315 | | +N0saNA| 79R(M3x3.3) F07 (FA3/Lub /5A) 315
Bﬂuttor} Screw(Hex/M3x10/10pcs) R Nut(M3x3.3) Nylon (Aluminium/Red/5pcs)

1.51301H| & 7L AM3x12)(\772/10) 315 | |Tha0saNA| 77MM3x3.3) #407 (ZAS/IMN ~/5A) 5
Button Screw(Hex/M3x12/10pcs) S Nut(M3x3.3)Nylon(Aluminium/Silver/5pcs)

. $ry7 b AM3x6/779Y £4/5) FyhM3x4.3) 40V (5A)

1-523006F Cap Screw(M3x6/Flanged/5pcs) 420 | | 1-N30A3N] Nt (M3x4.3) Nylon (5pcs) 210

1-523008 $ry7 £ A(M3x8/5A) 210 1-N3043NA| TYN(M3x4.3) +40Y (Th3/7 h=/5N) 315
Cap Screw(M3x8/5pcs) B Nut(M3x4.3) Nylon (Aluminium/Blue/5pcs)

1-503012| F177 £ A(M3x12/5A) 210 1N304INA| FYNM3x4.3) #40Y (PA3/Lyh /BA) 315
Cap Screw(M3x12/5pcs) -R Nut(M3x4.3) Nylon (Aluminium/Red/5pcs)

1-523020 $ry7 b A(M3x20/5A) 210 1-N3043NA| FyMM3x4.3) HAY (P /IIN -/5N) 315
Cap Screw(M3x20/5pcs) S Nut(M3x4.3)Nylon(Aluminium/Silver/5pcs)

1503022 | ¥¥7 £ A(M3x22/5A) 210 1N045FNA| T9MNMAXA.B) 775 IV (FAS/T I=/4N) 315
Cap Screw(M3x22/5pcs) B Nut(M4x4.5)Flanged Nylon(Alumi/Blue/4pc)

1523005 | F77 £ A(M3x25/5A)\ 210 1N4045FNA| TYMM4x4.5) 7755 HIV(FAZ/T -IN J4N) 315
Cap Screw(M3x25/5pcs) -6 | Nut(M4x4.5)Flanged Nylon(Alumi/Gold/4pc)

1-523030| ¥77 £ A(M3x30/5A) 210 1N4OBFNA| F9MM4AX4.5)7705" FAMU(FAI /Ly /4N) 315
Ca;? Screw(M3x30/5pcs) R Nut(M4x4.5)FIanqu Nylon(Alumi/Red/4pc)

1-533006H #7t° A(M3x6) (\yJA/TOA) 315 1NA4SFNA| FYM(M4x4.5)7705 HEY(FL/IMN ~/4N) 315
Flat Head Screw(Hex/M3x6/10pcs) S Nut(M4x4.5)Flanged Nylon(Alumi/Silver/4pc)

1-833008H ?;I7§t ﬁ(el\gngBc)rg\x@{aL/ol\/)Igz(B/10pcs) 315 1-N4O45F fN/u}\tEk/I/lj)z(fSE)))ngrﬁéed( ](‘? O);():s) 210

t-sag010H| $7¢ AM3x10) (\972/10A) 315 | [1Na0asF | TYNMAx45) 7505 (RF-h/T I=/8A) 5
Flat Head Screw(Hex/M3x10/10pcs) B Nut(M4x4.5) Flanged (Steel/Blue/8pcs)

1553003 | £VhE A(M3x3/10A) 210 1-N40a5F | FYMM4Ax4.5) 7755 (AF-Ih/Lyk /8N) 315
Set Screw(M3x3/10pcs) -R Nut(M4x4.5) Flanged (Steel/ Red/8pcs)

i tybe A(M3x4/10A) . TyMM4x5.6)7709" +0Y(5A)

1-953004 Set Screw(M3x4/10pcs) 210 AOSGFN Nut(M4x5.6) Flanged Nylon (5pcs) 210

i tyh 2A(M3x5/10A) . 7y¥v-(M2x6x0.4/T0A)

1-853005 Set ?crew(M3x5/10pcs) 210 1-Wa00504 Washer(M2x6x0 4/10pcs) 210

o PR ABEI0N) 210 o 2200 5100

. tyb A(M3x10/10A) \y/v (M3x8x0.5/10A)

1-853010) g Screw(M3x10/10pcs) 210 | 1-Wa00805 Washer(M3x8x0.5/10pcs) 210

1-553012 tyb 2(M3x12/10A) 210 1-E025 EVY7 (E2.5/10A) 158

45




F*REXRFHEHBRERIIFR25F9815RAREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTPIN=") AT a2 IN=")DBATE

KINSOBAFTERFBFREANICRSBETWLEEET

mEE @R EDUIED B LTUESTIBATHANRT/IN—Y P ATV /— Y EEA
IhLBeoLk L TR ICETENTEET,

ﬂ - O/ —VERETEEBALTVWERID BECAFRVEEE. 1YY —%y "B
e S TR SEERS TEAT TN TEST,
REEZF X UHEMERIAHIC K 2EERFIFFR20E3B31HZH > TRTIBTWLWE
WTEBDEITDTFHTHELIZETW)
OERD ZHAICIEL TRERRE (BH) & BBICREFBRIBETT,
XEBZIWHEICE D REEFHEDPELRD XITOTTROENERAEEICTSERCLESI L,

XBEITTFEARIZE - RBREICFIRBEBEFEX LOERICED, EndHBas L
XITDTHODUHTTHELIEE,

1.FTRBEETERDHLIIEEZ W,

FTIE BEKDOBIEN COEBZELBEVNKRDO W W BBICSRIELLEETV SHED/N—Y DTEED
BNIZEBATEX T 2 ORI /BURRAE 2R FE BB EBAD R L—XICIRDET,

7

BIETSHED/I =YD R EFRMUINESIGEE T REBDOIA Y ZA V=Y BEXRE ZAEINIEZDH TEXTEEXT,

AV SAVR—YVEEBE CHLD/IN—YDRBFVPHESFZEERLBICTEX L LESVW.EEERRRESZE I LW ZITNh
BB TI BERODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

A: BURERIAE TRER B: KIECRER/IN—VYE C: ZEXHISHM3~4HT
NR=YDRELHEEE EXULREZEXILAS, BEROCHED. BEIC
H#EI %, BEIFLET,
L AVSIY
ﬁﬁ@g{%—i‘yﬁf 2 /(’_‘VIE%E
BURIEIGZ D
ATVA—H
BENTY,
. J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

RIEICITHBWEEE. ZER—LAR—YADOREREA Y Z1 3y IS ERUIAH LS,

p
A=Y NTERBICALAD http://kyoshoshop-online.com

KYOSHOR—LR—IVRDA VTV I ANS
REAVZAavT w27y LTWEEL
M AEQRIO—RZERT THAAATWEESE
CEBEBYAMITPIERATELET . MEERIF
EANDSZZHALIEEL,

AVSAYavT (AT =y ) TEHRL
ONLINE SHOR S anosesmRGE oLt
BV ISERBRVW L ITET DT
fEEWN,

REHatt
T243-0034 #HFNIREAHMT153

OBEVWA IR 1I——HRTET
B 046-229-4115 BHEE : B~ (RSA%ER<) 13:00~19:00



The service mentioned below is available only for Japanese market.

130, BIELTRBRLAOBHVA LA

L K 11 [A] KH

M TlD, BIELUTHATLEFLWHARBRVWERECIWVWELEE, TBAWCEW:
IRFEIEXR 2. BB —T—HEREALHEVWEEL LIV,
REI——MHAEABBEWEETORIE. BEFWELH, TEORBEWVWEEHIK
ICHBEIFZ CEEADDZ, 77V I AXRIFEETEED CEE W,

RENDOEHWSEE — 'R —H—HE,

REBICBEVWEGE ORI, TREI—T —HEREICTERE IS0,
BEWEETOREIE. FTICERPEL/ BGREZ CARDS A, B/ BkGHGAEDOR—IE, TEES, BmnES
(F—No)ZRWB R E, BENEFKWICEMSEL LS,

zzcosmnatir: 040-229-41 15 =sscosmuatiBl~am@RsR%R)13:00~19:00,

raxcosmwati: 046-229-10501 it e siihe anmanens

BETOsMVAtE : T243-0034 HR/IIE EAMT finF153 REKASE 1—Y—18HA=%0

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

BEIWE TR FAXEKCREBETEED LSV BETER RE TR DSAZERBSIETREET,
EHxDBEIF BEVWGEREOIE—ZRE LTSV,

[ = No.30069 EEEE ULTIMA RT6 )
5% BERFE [TEBA .
o YN - ———  )|gpg|T® & A H
>MEF A—=h—% [5LRE2 - ET—4—
FaK CEAD 15
JUHF
— R/CIE 0] F
=i T
=2
7R a8
ZHED .
iR Eﬁf ( ) FAX ( )
FHOBER |
Ak | o ( ) FAX ( )
| BB~ SR (RERER)13:00~19.00 CBESE A BREE : g | RINo.smeAm )
( _ N\
BEIWES T TEAMRE a8/ BESmE0o— VB OBRES (F—No) EAWSRE, BEN BEMICTRALLEE L,
\, J

KRERARHE TR BEROBABROREICHEANTED T, BERLDO. EXRUBHVAEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBAZRE | CE=EICRRH
UeDRATRI B L5 EEBDEEA, (1)BEROFFOEEEZRIIHE, QEFRICEDERTAERERIILEG, Q)T —EXDRHEDIHLBHOETLICHTT 255,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with

the essential requirements and other relevant provisions of Directive 1999/5/EC. ﬁ?&ﬁ*ﬂi ﬁ%*j:

The Declaration of Conformity (DoC) can be downloaded at following URL.

www.kyosho.com/eng/support/doc/index.html T243-0034 #H/IEEARMMF153
—— @1 — ¥ —MHAXEEEEGE 046-229-4115

[X—h—iEEORESREBAELT BEVWEEIE : BR~SR@EAER)13 1 00~19 : 00

REICR/CEELAHEL & 5, I eo111300-1  PRINTED IN JAPAN

11/ iijri LM




	30069T01_ULTIMA_RT6_IM_ 1
	30069T01_ULTIMA_RT6_IM_ 2
	30069T01_ULTIMA_RT6_IM_ 3
	30069T01_ULTIMA_RT6_IM_ 4
	30069T01_ULTIMA_RT6_IM_ 5
	30069T01_ULTIMA_RT6_IM_ 6
	30069T01_ULTIMA_RT6_IM_ 7
	30069T01_ULTIMA_RT6_IM_ 8
	30069T01_ULTIMA_RT6_IM_ 9
	30069T01_ULTIMA_RT6_IM_10
	30069T01_ULTIMA_RT6_IM_11
	30069T01_ULTIMA_RT6_IM_12
	30069T01_ULTIMA_RT6_IM_13
	30069T01_ULTIMA_RT6_IM_14
	30069T01_ULTIMA_RT6_IM_15
	30069T01_ULTIMA_RT6_IM_16
	30069T01_ULTIMA_RT6_IM_17
	30069T01_ULTIMA_RT6_IM_18
	30069T01_ULTIMA_RT6_IM_19
	30069T01_ULTIMA_RT6_IM_20
	30069T01_ULTIMA_RT6_IM_21
	30069T01_ULTIMA_RT6_IM_22
	30069T01_ULTIMA_RT6_IM_23
	30069T01_ULTIMA_RT6_IM_24
	30069T01_ULTIMA_RT6_IM_25
	30069T01_ULTIMA_RT6_IM_26
	30069T01_ULTIMA_RT6_IM_27
	30069T01_ULTIMA_RT6_IM_28
	30069T01_ULTIMA_RT6_IM_29
	30069T01_ULTIMA_RT6_IM_30
	30069T01_ULTIMA_RT6_IM_31
	30069T01_ULTIMA_RT6_IM_32
	30069T01_ULTIMA_RT6_IM_33
	30069T01_ULTIMA_RT6_IM_34
	30069T01_ULTIMA_RT6_IM_35
	30069T01_ULTIMA_RT6_IM_36
	30069T01_ULTIMA_RT6_IM_37
	30069T01_ULTIMA_RT6_IM_38
	30069T01_ULTIMA_RT6_IM_39
	30069T01_ULTIMA_RT6_IM_40
	30069T01_ULTIMA_RT6_IM_41
	30069T01_ULTIMA_RT6_IM_42
	30069T01_ULTIMA_RT6_IM_43
	30069T01_ULTIMA_RT6_IM_44
	30069T01_ULTIMA_RT6_IM_45
	30069T01_ULTIMA_RT6_IM_46
	30069T01_ULTIMA_RT6_IM_47

